@ CARRARO DRIVETECH

Spare parts catalogue

AXLE 20.26_(CM9847){{0001}}
REF: 641659



AXLE 20.26_(CM9847){{0001}} REF:

ggsgmmno DRIVETECH

Index

1.1

2.1

3.1

4.1

5.1

6.1

7.1

Axle housing

Swivel housings and steering cylinder

Bevel gear set

Differential

Double U-joint

Wheel hub and brakes

Final reduction

IND. 1



&%&ARRARO DRIVETECH

AXLE 20.26_(CM9847){{0001}} REF: Axle housing

Pos Ref Qty Description Kit Note
1 642494 1 | BEAM SA 20.26 (10723)
2 642014 1 |BREATHER M10X1
3 146167 2 | SEAL RING 44.4X55 B10FSLSF 45X55X4/6
4 642073 3 | SWING BUSHING 45X53X50
5 024259 1 | Greaser nipple M8x1
6 143936 2 | BELLEVILLE WASHER 80x41x2.25
7 641457 2 | KING PIN BUSH 40X57X20
8 116962 2 | BUSHING AB C 40X44X35 P
9 142652 2 | SEAL RING 45X65X25
10 045161 2 | SPHERICAL BALL 28X52X16 (GE28SX)
11 128630 2 | BELLEVILLE WASHER 70x47.5x1
12 642495 1 | Differential support
13 030753 1 |PlugD1
14 121129 2 | PARALLEL PIN 15X45
15 128050 2 | TAPERED PLUG M24X1.5 UNI 5.8
16 126022 2 |HEX HEAD FLANGE SCREW M14X2X75 12.9 GRIF
17 125828 12 |HEX HEAD FLANGE SCREW M14X2X40 GRIP
18 642695 1 |SENSOR WIRING UNIT
19 642348 1 |CABLE CONNECTOR AMP 1.5 SERIES 4 PINS
20 021602 1 |Plug M26x1.5
21 642074 1 |BUSH 64X53X75
22 642532 1 |FEEDTHROUGH CONNECTOR M16X1.5
23 642457 1 |FEEDTHROUGH CONNECTOR M16X1.5
24 642459 1 |TUBE ST 37.4 D.10X1.5 L435.88 DIN 1630
25 642458 1 |TUBE ST 37.4 D.10X1.5 L612.20 DIN 1630

TAB. 1.1



&%&ARRARO DRIVETECH

AXLE 20.26_(CM9847){{0001}} REF: Axle housing

Pos Ref Qty Description Kit Note
26 642351 2 |CONNECTOR 90 M14

TAB.1.2



AXLE 20.26_(CM9847){{0001}} REF:

@gé:ARRARo DRIVETEQ

H
wivel housings and steering cylinder

Pos Ref Qty Description Kit Note
1 024262 2 | Schmiernippel M10x1
2 641345 2 | DRILLED SCREW M20X1.5
3 641859 1 |ALBERO SENSORE D8X50.5
4 149505 2 | SWIVEL HOUSING KING PIN
5 021355 2 | Bolt M4x10
7 642640 1 |COPERCHIO SENSORE
8 126922 16 | SELF-LOCKING SCREW M14X2X35 10.9
9 145837 1 |SWIVEL HOUSING LH (372009
10 022125 2 | Nut M20x1
11 117357 2 |HEX HEAD SCREW UNI 5739 M14X60
12 022431 2 | Nut M20x1.5
13 149508 2 | SWIVEL HOUSING KING PIN INF.
14 024211 2 | Greaser nipple M6x1
15 045042 1 |Cylinder head RH 148976
16 045043 1 |Cylinder head LH 148976
17 045041 1 |Rod 148976
18 045040 1 | Qil seal kit 148976
19 146668 2 | SEAL RING 56X80 13/14.5
20 145836 1 |SWIVEL HOUSING RH (372008
21 024921 2 | CIRCLIP
22 025782 2 |Bearing
23 641749 2 | SPACER 56.2X44.1X53
24 149507 2 | STEERING ROD L400
25 351504 4 | BALL JOINT 40/38 RINF. 149507
26 070787 4 | Nut M24x1.5 149507

TAB. 2.1



AXLE 20.26_(CM9847){{0001}} REF:

@gé:ARRARo DRIVETEQ

H
wivel housings and steering cylinder

Pos Ref
27 352569
28 021231
29 148976
30 030755
31 116792
32 030669
33 028526
34 641836

Qty

4
6
1
8
2
2
4
1

Description Kit Note
BALL JOINT TIE ROD 149507
Bolt M20x80
STEERING CYLINDER IN 72-40-281
Plug D14.5
BREATHER M10X1 105.3246.11
Plug
O.ring

RONDELLA SENSORE 17X00X10

TAB. 2.2



@gé:ARRARo DRIVETECH

AXLE 20.26_(CM9847){{0001}} REF: Bevel gear set

Pos Ref Qty Description Kit Note

113717 1 SAFETY WASHER 068281
115054 1 |RING NUT M40X1.5 068281
125829 2 | THRUST SHOE 40.5X50X2 068281
126369 1 |ELASTIC SPACER 45X42X20 068281

1 068281 1 | Bevel gear/pinion set Z=14/37

2 115054 1 |RING NUT M40X1.5

3 113717 1 |SAFETY WASHER

4 125829 2 | THRUST SHOE 40.5X50X2

5 126369 1 |ELASTIC SPACER 45X42X20

7 027351 1 |Bearing

8 027350 1 | Bearing

9 134339 1 |CASSETTE RAD.SHAFT SEAL 35X92X/

10 024790 2 | CIRCLIP

11 641379 1 |PM FLANGE DIN 1410

TAB. 3.1



AXLE 20.26_(CM9847){{0001}} REF:

&%&ARRARO DRIVETECH

Differential

Pos

oO~NO O WNPF

Ref
068285
149822
149820
149840
133939
641376
143063
021368
020751
022854
134876
027256
145875
109972
028170
028628
143437
144942
028193
143064
020848
149501
028520
641380
133934

Qty

R ~NORE R NRE

=
o

PNNRPORRPRREPRPEPRELPNRLRNNNN

Description
Differential kit
THRUST SHOE 25.22X60X2
DIFF.PLANET.GEAR PIN L147 D25
PARALLEL PIN 6X86
COUNTERPLATE Clutch
BACKING PLATE D129.5
DIFFERENTIAL HOUSING
Screw
Bolt M6x30
Washer D6
PARALLEL PIN 12X28
Bearing
RING NUT M94X1.5
BUSHING 35X39X35
O.ring
O.ring
DIFFERENTIAL LOCKING PISTON

COUNTERPLATE Diff. locking Female SP. 1.

O ring

DIFFERENTIAL HOUSING COVE
Bolt M10x35

SPACER 72.5X65.5X17

O.ring

SEAL RING FLUORTEN D55
WASHER

Kit

068285
068285
068285

Note

TAB. 4.1



&%&ARRARO DRIVETECH

AXLE 20.26_(CM9847){{0001}} REF: Differential

Pos Ref Qty Description Kit Note
26 028212 2 | 0Ouring
27 145831 1 | RING NUT M94X1.5 C43 UNI 7847 (13086)
28 141288 1 |WASHER 108X132X4.3

TAB. 4.2



&é:ARRARo DRIVETECH

AXLE 20.26_(CM9847){{0001}} REF: Double U-joint

Pos Ref Qty Description Kit Note
1 142304 1 DOUBLE COUPLING B320 55G
1b 142305 1 | DOUBLE COUPLING B320 55G
2 048676 1 | Fork (diff. side) 142304
2b 048675 1 | Fork (diff. side) 142305
3 048674 4 | Spider
4 046279 2 | Central body 09753/540754
5 048714 2 | FORKLR 37342
6 146560 2 | PM FLANGE PARAOLIO
7 024800 2 | Snapring

TAB.5.1



&%&ARRARO DRIVETECH

AXLE 20.26_(CM9847){{0001}} REF: Wheel hub and brakes

Pos Ref Qty Description Kit Note
1 140368 2 | SEAL RING 165X195X16.5
2 045182 4 | TAPE ROLLER THRUST BEARING 045180
3 068338 2 | KIT MOZZO RUOTA
4 126710 32 |STUD R18X2.5-D20X1.5-L78-10.9 068338
5 028627 2 | O.ring
6 125344 2 |CIRCLIP 188.7X3.5
7 142301 2 | EPICYCLOIDAL RING GEAR
8 143866 2 | COUNTERPLATE Brake (019717)
9 126072 4 | BRAKE DISC
10 149220 2 | COUNTERPLATE Brake
11 642152 2 | COUNTERPLATE Brake (010681)
12 126704 2 |BRAKE PISTON (19715)
13 126659 2 | QUAD-RING
14 126658 2 | QUAD-RING
15 128534 12 | SELF-LOCKING SCREW M12X45 10.9
16 143218 2 | EPIC. WHEEL CARRIER HUB
17 068341 2 | Self-adjust kit
18 068342 2 | Self-adjust kit
19 023835 4 | Rivet

TAB. 6.1



@gé:ARRARo DRIVETECH

AXLE 20.26_(CM9847){{0001}} REF: Final reduction

Pos Ref Qty Description Kit Note
1 020490 4  Bolt
2 125280 2 | MAGNETIC PLUG M30X2
3 068339 2 | KIT TRENO P.SATELLITI
4 028392 448 | Bearing needles (by tens)
5 148966 8 | EPIC.PLANETARY GEAR Z23
6 135366 8 | FIFTH WHEEL 38.1X45X2.4
7 024793 8 | Snap ring

TAB. 7.1



